
 

 

 

AP-Xtreme Lite Sim-Racing Chassis 

Assembly Guide 
Includes Extra Steps for APX-Mobile 

 

 

  



 



Tools needed: 

½” Wrench 

5/8” Wrench 

10mm Wrench 

Tape Measure 

Blanket or soft surface to work on 

 

Assembly Time: About 2 hours 

 

 

 

 

 

Please call us if you have any problems during the 

assembly process. 

305-417-9241  



 

Panels Included 

Item 
Code 

Qty Image 

B51 1 

 

B52 1 

 

B53 2 

 
 

B4 1 

 
 

Has these three holes 



B5 2 

 

B6 1 

 

B57 1 

 

B13 
4 

(2 Tall & 
2 Short) 

 

B59 1 

 

B54 1 

 
 
 



Additional Components for APX-Mobile 

A4 2 

 

B6M 1 

 
 

  



Extrusion Profile 

Item Code Qty Size Image 

E1 2 3” x 1.5” x 60” 

 

E3 2 1” x 1” x 18” 

 
 

Additional Components For APX-Mobile  

E4 2 1” x 1” x 24” 

 

  

https://www.alufabinc.com/BuyOnlineStock/ProductDetail/ProductID/1804.aspx
https://www.alufabinc.com/BuyOnlineStock/ProductDetail/ProductID/1793.aspx
https://www.alufabinc.com/BuyOnlineStock/ProductDetail/ProductID/1793.aspx


Hardware Included 

Item Code Qty Description Image 

N1 6 Hex Nut ¼-20 

 

N2 24 Hex Nut 5/16-18 

 

N3 17 Dowel Nut ¼-20 

 

W1 33 Flat Washer ¼ 

 

W2 34 Flat Washer 5/16 

 

C1-1 8 Carriage Bolt ¼-20 x 0.50 

 

C1-2 2 Carriage Bolt ¼-20 x 1.25 

 

C2-2 20 Carriage Bolt 5/16-18 x 1.25 

 

H1-3 17 Hex Bolt ¼-20 x 2.25 
 

H1-4 2 Hex Bolt ¼-20 x 3.00 
 

H2-2 8 Hex Bolt 5/16-18 x 1.75 

 

F1 4 Flat Head ¼-20 x 1.50  
 

B1 10 Hex Bolt M6 x 30 

 

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&ved=0ahUKEwiPkYaQt9rLAhXKWh4KHdCUA2EQjRwIBw&url=http://rsfinc.us/index.php?cPath=68_69&bvm=bv.117604692,d.amc&psig=AFQjCNFo0jNL6zPiQK1IRXyQusZ_7-DIxw&ust=1458946959204483
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&ved=0ahUKEwiPkYaQt9rLAhXKWh4KHdCUA2EQjRwIBw&url=http://rsfinc.us/index.php?cPath=68_69&bvm=bv.117604692,d.amc&psig=AFQjCNFo0jNL6zPiQK1IRXyQusZ_7-DIxw&ust=1458946959204483
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwiji4m2t9rLAhWHKB4KHdCuBCcQjRwIBw&url=http://www.amazon.com/12-Cross-Dowels-Barrel-Nuts/dp/B00BOZ7NGE&psig=AFQjCNEy0ad8Hjwij85ALEOBDbNvku9-3w&ust=1458947036362228
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwimnfvIt9rLAhVBmh4KHeO_CdYQjRwIBw&url=https://www.belmetric.com/hardened-metric-flat-washers-c-4_664/&bvm=bv.117604692,d.amc&psig=AFQjCNGjAsJ0sZcNVenKpI4ywQJO2OCzSA&ust=1458947074621907
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwimnfvIt9rLAhVBmh4KHeO_CdYQjRwIBw&url=https://www.belmetric.com/hardened-metric-flat-washers-c-4_664/&bvm=bv.117604692,d.amc&psig=AFQjCNGjAsJ0sZcNVenKpI4ywQJO2OCzSA&ust=1458947074621907
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwiE8O-ruNrLAhXDmx4KHUtdC7MQjRwIBw&url=https://www.loadrite.com/store/product.php?productid=18014&bvm=bv.117604692,d.amc&psig=AFQjCNH1WuADb15xqtn6kqoJgB8VAcPCkA&ust=1458947190588124
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjV0LnIuNrLAhXB1x4KHZNYBfkQjRwIBw&url=http://www.reglover.com/desktop/reg/products3.php?sub_category=Bolt&prod_type=Carriage&page_title=Carriage%20Bolt&bvm=bv.117604692,d.amc&psig=AFQjCNH1WuADb15xqtn6kqoJgB8VAcPCkA&ust=1458947190588124
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjV0LnIuNrLAhXB1x4KHZNYBfkQjRwIBw&url=http://www.reglover.com/desktop/reg/products3.php?sub_category=Bolt&prod_type=Carriage&page_title=Carriage%20Bolt&bvm=bv.117604692,d.amc&psig=AFQjCNH1WuADb15xqtn6kqoJgB8VAcPCkA&ust=1458947190588124
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwj23-KTutrLAhVLqB4KHbYVAKMQjRwIBw&url=https://www.growerssupply.com/farm/supplies/prod1;gs_hardware_fasteners-gs_bolts_rivets_3;b7ddd966.html&bvm=bv.117604692,d.amc&psig=AFQjCNGK7_P8wf0KhDuqTly_x85CVoDDzA&ust=1458947775028497
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwj23-KTutrLAhVLqB4KHbYVAKMQjRwIBw&url=https://www.growerssupply.com/farm/supplies/prod1;gs_hardware_fasteners-gs_bolts_rivets_3;b7ddd966.html&bvm=bv.117604692,d.amc&psig=AFQjCNGK7_P8wf0KhDuqTly_x85CVoDDzA&ust=1458947775028497
http://www.alibaba.com/product-detail/Chrome-Plated-Steel-Hex-Bolt-5_397714487.html
http://www.alibaba.com/product-detail/Chrome-Plated-Steel-Hex-Bolt-5_397714487.html


Additional Components for APX-Mobile 

C1-2 4 Carriage Bolt ¼-20 x 1.25 

 

H1-1 2 Hex Bolt ¼-20 x 0.75 

 

H1-2 10 Hex Bolt ¼-20 x 1.50 

 

W1 16 Flat Washer ¼ 

 

N1 12 Hex Nut ¼-20 

 
WHL 2 3” Wheels  

 

Additional Components for Inverted Pedal Mount 

B1 1 

 

B3 2 

 

A1 2 

 
  

https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjV0LnIuNrLAhXB1x4KHZNYBfkQjRwIBw&url=http://www.reglover.com/desktop/reg/products3.php?sub_category=Bolt&prod_type=Carriage&page_title=Carriage%20Bolt&bvm=bv.117604692,d.amc&psig=AFQjCNH1WuADb15xqtn6kqoJgB8VAcPCkA&ust=1458947190588124
http://www.alibaba.com/product-detail/Chrome-Plated-Steel-Hex-Bolt-5_397714487.html
http://www.alibaba.com/product-detail/Chrome-Plated-Steel-Hex-Bolt-5_397714487.html
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwimnfvIt9rLAhVBmh4KHeO_CdYQjRwIBw&url=https://www.belmetric.com/hardened-metric-flat-washers-c-4_664/&bvm=bv.117604692,d.amc&psig=AFQjCNGjAsJ0sZcNVenKpI4ywQJO2OCzSA&ust=1458947074621907
https://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&ved=0ahUKEwiPkYaQt9rLAhXKWh4KHdCUA2EQjRwIBw&url=http://rsfinc.us/index.php?cPath=68_69&bvm=bv.117604692,d.amc&psig=AFQjCNFo0jNL6zPiQK1IRXyQusZ_7-DIxw&ust=1458946959204483


Typical example of how to fasten parts to aluminum profile slots. 

 

 

 

 

 

Step 1 (for inverted pedals only) 

 

 

Step 1. Slide 

Bolt into 

profile slot 

Step 2. Place part to 

be secured over bolt 

then place washer 

followed by nut. 

H1-3 x 3 

W1 x 3 

B1 x 1 

N3 x 3 

B51 x 1 



Step 1 (for floor mount pedals only) 

 
 

Step 2 (for inverted pedals only) 

 

  

H2-2 x 4 

W2 x 4 

B51 Front 

Cap 

Front end cap has center hole. 

Component design may vary. 

E1 Rails x 2 

H2-2 x 4 

W2 x 4 E1 Rails x 2 

C2-1 x 4 

W2 x 4 

N2 x 4 

A1 x 2 

C1-2 x 2 

W1 x 2 

N1 x 2 



Step 2 (for floor mount pedals only) 

 
 

Step 3 (for inverted pedals only) 

 

B53 

C2-2 x 4 

W2 x 4 

N2 x 4 

C2-2 x 4 

W2 x 4 

N2 x 4 

B3 x 2 

B4 

H1-3 x 4 

W1 x 4 

N3 x 4 



Step 3 (for floor mount pedals only) 

 

 
 

Step 4 

 
 

 

H1-3 x 4 

W1 x 4 

B4 x 1 

N3 x 4 

B5 x 2 

C2-2 x 8 

W2 x 8 

N2 x 8 



Step 5 

 

Step 6 

 

 

 

  

B6 

W1 x 4 

H1-3 x 4 

N3 x 4 

C1-1 x 2 

F1 x 2 

B13 

E2 



Step 7 

 
 

 

C2-2 x 8 

W2 x 8 

N2 x 8 



Step 8 

 
 

 

Step 9 

 

B52 

W2 x 4 

H2-2 x 4 

B57 

W1 x 4 

H1-3 x 4 
N3 x 4 



Step 10 

 
 

Step 11 

 
 

  

B59 

W1 x 2 

H1-3 x 2 

 

Replace H1-3 

with H1-4 

to attach 

shifter mount 

B54 

N3 x 2 

OPTIONAL 

SHIFTER 

MOUNT 



Step 12 

 
 

When mounting a Ricmotech provided Procar seat, use the hardware indicated and mount to the front or rear of the 

transverse seat cross-members. 

Step 13 

 

Mount the wheel, pedals and shifter B1 bolts and W1 washers. 

Adjust everything to the positions you prefer and tighten every bolt before proceeding to use the chassis. Your simulator 

chassis is now completed. 

  

C1-1 x 4 

W1 x 4 

N1 x4 



Installing Laptop Deck for APX-Mobile 

 

 

Attach front lip to laptop deck with included screws. 

 
Mount 2 E4 rails as shown using the indicated hardware. Set the rails at equal desired height. Add the A4 cap to the 

bottom end using the hardware indicated. 

C1-2 x 4 

W1 x 4 

N1 x 4 

A4 x 2 

H1-1 x 2 

W1 x 2 



 
Mount the laptop deck to the top end of the E4 rails. You may use any hole on the laptop deck to mount the deck at a 

comfortable distance.  

 

H1-2 x 2 

W1 x 2 



 
Mount wheels to front end of chassis as shown. 

H1-2 x 8 

W1 x 8 

N1 x 8 


